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MODEL:SP-2432

20191120

ITEM|PARTS NO. |[DESCRIPTION Q'TY |SPEC.
1 [A15800101 Cap 1
2 |A15800201 Packing 1
3 _|A15800301 Spacer 1
4 |A15800401 Cylinder cap 1
5 |A15800501 Seal 1
6 [A15800701 Piston 1
7 |A15800801 Driver pin 1
8 |A15800902 Upper bumper 1
9 [A15801003 Driver 1
10 |A15800601 Glide ring 2
11 [A15801101 Cylinder 1
12 |A15805001 Seal 1
13 |A15801202 Lower bumper 1
14 |A15801301 Cage 1
15 |A15801401 Cylinder ring 1
16 |A15801501 Bottom washer 1
17 |A15801901 Valve cage 1
18 |A15802301 Spring 1
19 |A15802001 Valve 1

20 |A15802101 Nut 1
21 |A15804901A |Body set unit 1
22 |A15801701 Driver guide 1 [2432
23 |A15801601 Driver guide cover B 1
24 |[A15801801 Driver guide cover A 1
25 |A05501101 Trigger 1
26 |[A05501201 Rod 1
27 |A00106001 Washer 1
28 |A00105801 Cover 1
29 |A00100801 AIR PLUG 1 |JAPANESE TYPE
30 |A15802501 Spring 1
31 |A15802601 Roller 1
32 |A15802701 Blacket 1
33 |A15802801 Shaft 1
34 |A15802901 Pusher 1
35 |A15802401 Block 1
36 |A15802201 Magazine 1
37 |A15804101 Block A 1
38 |A15804601 Anvil 1
39 |A15804501 Holder 1
40 |A15804201 Block B 1
41 |A15804301 Block C 1
42 |A15804401 Block D 1
43 |A15803701 Spring 1
44 |A15803901 Tube 1
45 |A15803801 Shaft 1
46 |A15804001 Cover 1
47 |A15803001A [Cover A unit 1
48 |A15803301A |Cover B unit 1
49 [A15803601 Spring 1
50 |A15803501A |Cover C unit 1
51 |A15804701 Spacer A 1
52 |A15804301 Spacer B 1




MODEL:SP-2432

20191120

ITEM|PARTS NO. [DESCRIPTION Q'TY [SPEC.
501 |BAC0405252 |HEX.SOC.HD.BOLT 5 |M5x0.8-25
502 |[BAB015250  [O-RING 2 |91.5%@25
503 |BAB030436 |O-RING 1 |@3*043.68
504 |BAB030420  |O-RING 1 [(93*042
505 |BAB020520  |O-RING 1 |92*@52
506 [BAB020400 |O-RING 1 [|92*040
507 [BAB025550 |O-RING 2 |92.5*%@55
508 |BAB017124 |O-RING 1 |91.78%012.42
509 [BAB015175 [O-RING 1 |91.5%*017.5
510 |BAB012021 [O-RING 2 |91.26%02.1
511 [BAC0406252 [HEX.SOC.HD.BOLT 4 [M6x1-25
512 [BAF10402 E-RING 2 |y4
513 [BAC0604102 [HEX.SOC.HD.BOLT 1 |M4x0.7-10
514 |BAI1401 Silencer 1
HEX.SOC.FLAT
515 (BAC0204102 |COUNTER 1 |M4x0.7-10
SUNK HD. SCREW
516 [BAC0405102 |HEX.SOC.HD.BOLT 1 |M5x0.8-10
517 [BAC0406102 |HEX.SOC.HD.BOLT 1 [M6x1-10
518 [BAC0406102 |HEX.SOC.HD.BOLT 2 [M6x1-10
519 |BAC0406102 |HEX.SOC.HD.BOLT 1 |Mé6x1-10
520 |BAC0406202 |HEX.SOC.HD.BOLT 2 |[M6x1-20
521 |[BAC0406252 |HEX.SOC.HD.BOLT 4  |M6x1-25
522 |BAC0406302 [HEX.SOC.HD.BOLT 4 |M6x1-30
523 |BAC0604102 |HEX.SOC.HD.BOLT 2 |[M4x0.7-10
HEX.SOC.FLAT
524 |BAC0204102 |COUNTER 3 |M4x0.7-10

SUNK HD. SCREW




